
 

 

18 

 
Unpacking your machine. 
 

 
To unpack your machine you will need tin snips, a knife, and a wrench. 
1. Using the tin snips, cut the banding that is securing the packing box (If fitted). WARNING: 
EXTREME CAUTION MUST BE USED, BECAUSE THE BANDING WILL SPRING AND 
COULD CAUSE INJURY. 

 
Lathe in packaging 

 
Leg                       Parts of the lathe 

 
Second leg 

 
Top packaging removed 

 
2. Open the box and remove the parts sent with the lathe including the first leg. 
Note. The legs are heavy and caution must be exercised. They are cast iron and if dropped 
they will break. 
3. Remove the top packaging and remove the second leg. 
4. Remove the lathe bed. It is recommended that it be lifted with a hoist or forklift using a 
"sling".  as it is very heavy.   



 

 

19 

Note. The machine is heavy. Ensure that you have enough people to do the job safely.  
Note. If you have any doubt about the described procedure, seek professional assistance.  
Do not attempt any procedure that you feel is unsafe, or that you do not have the physical 
capability of achieving. 

 
5. Lower the bed of the lathe onto 2 stacks of wood. This will allow access to the underside of 
the bed. 

 
Assembly and setup. 
 

 
The machine comes mostly assembled. You will have to assemble the legs, headstock, 
tailstock, tool storage and the tool rest to the bed of the machine. 
Note. It is recommended that the  head stock, tool rest and tailstock be removed from the bed 
of the lathe to ease assembly (Covered later in the manual). 
 

 
Assembling the legs to the bed of the lathe. 
 

 
There is a stop at both ends of the bed. The stop is a safety feature that makes  
it impossible for the headstock or tailstock to slide off the end of the bed.  
Remove the stops and loosen the clamps on both the head stock, tool rest and tailstock. 
Slide them  off the bed. This will greatly reduce the weight of the bed and allow easier 
assembly. 
Note : The headstock and tailstock are very heavy and extreme caution must be exercised 
when removing them from the bed of the lathe. Take care not to cause damage during 
removal. 



 

 

20 

                 Stop  
 

Tailstock clamp handle 
 
 
 
 
 
 
 
 
 
 
 
 
 
Lay the bed on 2" X 4" timbers in the upside down position. 
Lift the legs to the vertical position and lower them onto the  
bed. Secure with the fixing screws provided.  
 
Note. At least two people will be needed to perform the 
assembly, one to hold the leg in position and one to fit the fixing 
screws. 
 
Note. If you have any doubt about the described procedure, 
seek professional assistance. Do not attempt any procedure 
that you feel is unsafe, or that you do not have the physical capability of achieving. 
Fit the 4 leveling feet to the lathe legs with the lock nut on the underside of the leg. 
Once both legs have been fitted turn the assembly up to the correct position. 
 

 
Bed with headstock and tailstock 

removed 
 

Leg fixing screws       Bed              Leg

Leveling foot 



 

 

21 

 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Assemble the head stock, tool rest and tailstock back onto the bed of the lathe and fit the 
stops. 
Note. If you have any doubt about the described procedure, seek professional assistance. 
Do not attempt any procedure that you feel is unsafe, or that you do not have the physical 
capability of achieving. 
 

 
Assembled lathe 

 



 

 

22 

If you decide to fit the tool rest after fitting the tail stock, follow the below procedure.  
Fit the tool rest onto the bed of the lathe ensuring that the washer recess fits into the slot in 
the bed. 
Fit the banjo onto the bed with the bolt through the washer and assemble the nut onto the 
thread. 
Adjust the nut so that the clamp handle locks the banjo with approximately 30 degree of 
movement. 

Tool rest unassembled 
 

Washer 

 
Washer assembled in position 

Tool rest clamp handle 

 
Banjo clamp handle 

 
 
 
 
 
 
 
 
 
 



 

 

23 

 
Fitting the stock knob. 
 

 
Screw the tail stock knob onto the tail stock 
handle. 
 
 
 
 
 
 
 
 
 

 
Connecting the electrical supply. 
 

 
Ensure that the electrical supply corresponds with that of 
the machine (Single phase 220V).  
It is recommended that you use a 15-amp main breaker. 
Note. A qualified electrician must carry out the 
installation. 
 
 
 
 
 
 

 
Cleaning the machine. 
 

 
Remove the rust protection grease with WD 40 or a similar solvent. 
It is important that you remove all the grease and re-lubricate with a Teflon-based lubricant. 
(Teflon has a lower tendency to attract sawdust and cause clogging).  
 
 
 
 

 
Tail stock knob  

Tail stock handle 

 
Electrical cable 



 

 

24 

 
Fitting the rotating center. 
 

 
Ensure that the bore of the tail stock is clean. The rotating 
center has a number  2 Morse Taper that fits into the tail 
stock. 
Push the center into the tail stock bore firmly, and ensure 
that it is securely located. To remove the center, rotate the 
adjusting handle until it is as far back as possible and this 
will eject the center. 
 
 
 

 
Fitting the drive center into the head stock. 
 

 
To remove the face plate from the head stock spindle, insert the 
removal tool into the hole in the face plate large diameter. Lock the 
spindle with the lathe spindle lock and unlock the face plate by rotating 
it. Take care not to drop the faceplate onto the bed of the lathe.  
Note. The face plate has a left-hand thread.  

Rotating center 

 
Adjusting handle

 
Removal tool 

     Spindle lock            Face plate hole 
 

 
Lathe spindle lock 



 

 

25 

 
Ensure that the bore of the head stock is clean. The drive center has a number No. 2 Morse 
Taper that fits into the head stock 
 
Push the center into the head stock bore firmly, and ensure that it is securely located.  
To remove the center, push the removal shaft into the back of the head  
stock, and give it a sharp knock. This will remove the drive center. 
Note. Never leave the removal shaft in the head stock with the machine running.  
 

 
Fitting the face plate. 
 

 
Reverse the removal procedure, described earlier. 
 

 
Lathe controls. 
 

 
Emergency stop button 
The emergency stop button will lock in the OFF position when fully depressed. 
To reset it, twist clockwise and it will pop out.   
Forward / reverse switch. 
The forward / reverse switch selects the direction of the rotation of the spindle. 
The forward / reverse switch must only be used once the spindle has come to a 
complete stop. 
Start / Stop buttons. 
The start / stop buttons start the motor and the rotation of the spindle. 
Speed display. 
The speed display shows the RPM of the spindle. 
Variable speed adjustment knob. 
The Variable speed  adjustment knob adjusts the spindle speed. 
 

 
Headstock drive center 

 

Drive center removal shaft 



 

 

26 

 
Head stock clamp lever.  
The head stock clamp lever allows the head stock to be released and moved to any position 
on the lathe bed. It is located at the back of the head stock. 
 
 
 
 
 

        Emergency stop button      Start / stop buttons                Speed display 

 
            Forward / reverse switch                Variable speed  adjustment knob 

 

 
Head stock clamp lever 

 



 

 

27 

 
Variable speed adjustment knob. 
 

 
 
 

 
                                                                  Increase speed              Decrease speed 
 
The Variable speed adjustment knob adjusts the spindle speed. Turns clockwise to increase 
the speed, turns counter-clockwise to decrease the speed 
 

 
High / low speed. 
 

 
The lathe has two sets of pulleys for high (135 - 3500 RPM ) and low 
(50 - 1300 RPM) speed ranges.  
Adjust between the speed ranges as follows. 
1. Disconnect the electric supply to the lathe. 
2. Open the pulley cover. 
3. Loosen the motor lock handle and lift the motor to the highest 
position with the motor adjustment handle, then lock the motor lock 
handle. 
4. Move the drive belt to the required set of pulleys. 
5. Loosen the motor lock handle and with the motor adjustment handle tension the drive belt, 
then lock the motor lock handle. 
The belt should be tensioned so that there is approximately 1/8 to 1/4 " deflection when the 
belt is pressed with moderate thump pressure. 

 
Speed range 



 

 

28 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Indexing the spindle. 
 

 
The spindle has 3 sets of indexing holes 14 / 36 / 48. The selection plunger is located at the 
end of the head stock. To move between the 3 sets of holes, loosen the clamp knobs and 
slide the indexing plunger assembly to align with the selected hole set. Clamp in position with 
the clamp knobs. Try the plunger in a few different holes to check that it inserts and removes 
smoothly. 
The indexing plunger is spring loaded and this is used only to temporarily align the plunger in 
the selected hole. 
To fix the plunger in a selected hole, it must be attached to the housing by screwing into the 
clamped position. 
There is a hole selection indicator that allows you to view which hole in a selected hole set 
has been selected. 
 
 
 

 
Pulley cover 

 
Pulleys and drive belt 

 
Motor lock handle      Motor adjustment handle 



 

 

29 

 
 
 
 
 
 
 

                       Indexing holes 

Clamping knobs       
                    Hole selection indicator  

 
Hole selection        Indexing plunger 

 
Indexing plunger engaged Indexing plunger disengaged 

 
 
 
 
 
 



 

 

30 

 
Maintenance. 
 

 
General. 
Keep your machine clean. At the end of each day, clean the machine. Wood contains 
moisture, and if sawdust or wood chips are not removed they will cause rust. 
In general, we recommend that you only use a Teflon-based lubricant on the lathe.  
Regular oil attracts dust and dirt. Teflon lubricant tends to dry and has less of a tendency  
to accumulate dirt and saw dust.  
Periodically check that all nuts and bolts are tight. 
 
Drive belt. 
The drive belt should last for many years (depending on the usage) but needs to be inspected 
regularly for cracks, cuts and general wear. If damage is found, replace the belt.  
 
Bearings. 
All bearings are sealed for life and do not require any maintenance. If a bearing becomes 
faulty, replace it. 
 
Rust. 
The lathe is made from steel and cast iron. All none-painted surfaces will rust if not protected. 
It is recommended that they be protected by applying wax or a Teflon- based lubricant to 
them. 
 
Center point alignment  and slide 
clearance adjustment. 
The center point alignment and slide 
clearance are adjusted at the factory and no 
adjustment should be required. 
Should movement or wear have taken place, 
the following adjustment procedure should 
be conducted. 
Note. The slide clearance of the headstock 
and the tailstock must be checked and 
adjusted should it be needed prior to 
adjusting the center point alignment. 
 
Slide adjustment. 
Loosen the clamp handle on the tailstock and check for side movement. 
If it is excessive, Insert an Allen key into the adjusting screw and tighten. 
 
Note. By rotating the adjustment screw, it moves into the adjusting slot which opens and 
removes the excessive clearance between the tailstock and the bed.  
Note . Only make very small adjustments and then recheck the clearance. After adjustment 

Center points aligned 



 

 

31 

the tailstock should be slid along the bed to check for any area that it binds in the bed slot.  
 
The same procedure as above should be conducted on the head stock should it be required. 
 
Note. It is very unlikely that the headstock will require adjustment as it is not moved as often 
as the tailstock, so has less tendency's for ware. 

Adjustment slot 

 
View under the tailstock 

Adjustment slot 

 
View under headstock 

 

 
Clamp screw                   Adjusting screw 

 
 



 

 

32 

Center point alignment. 
The tailstock has two clamp screws that are accessible from the top of the tailstock. 
The clamp screws hold the slide plate to the tailstock casting. There is clearance in the holes 
that allows the tailstock to be moved in relation to the slide plate. The headstock also has two 
clamp screws, but one is accessible from under the 
headstock.  
By loosening the clamp screws the headstock and 
tailstock can be moved and the center points aligned. 
 
Note. It is recommended that the head stock be adjusted 
and not the tail stock. If the tail stock is not adjusted 
parallel to the bed slide, the center point will not be in 
alignment when the spindle is extended or retracted.   
 
1. Loosen the clamp screw that is accessible from the top 
on the head stock. 
2. Tap the side of the headstock with a rubber mallet 
close to the base in the direction requiring adjustment 
and retighten the clamp screw. 
3. Recheck the center point alignment and repeat if 
required. 
Note. Never hit any part of the lathe that is cast iron with 
a metal hammer or similar as it will break the casting.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Headstock clamp screw 



 

 

33 

 
Troubleshooting. 
 

 
Lathe will not start. 
1. Check that the start switch is in the correct position. 
2. Check that the electrical power cord is plugged into the power outlet. 
3. Check that the electrical supply is on (reset the breaker). 
4. With the power disconnected from the machine, check that the wiring to the plug is correct. 
Check that the rubber insulation is stripped enough and is not causing a bad connection. 
Check that all the screws are tight. 
5. Emergency stop button engaged. Reset emergency stop button. Twist and it will pop out. 
 
The machine will not stop. 
This is a very rare occurrence as the machine is designed to be fail-safe. If it should occur 
and you cannot fix the fault, seek professional assistance. The machine must be 
disconnected from the power and never run until the fault has been rectified.  
1. The stop switch is faulty. Replace the stop switch. 
 
Motor tries to start but will not turn. 
1. With the power disconnected from the machine, try to turn the spindle by hand.  
If the spindle will not turn, check the reason for jamming.  
2. Capacitor faulty. Replace the capacitor. 
3. Motor faulty. Replace the motor. 
4. Power line overloaded. Correct overloaded condition. 
5. Low voltage. Correct low voltage condition.  
 
Motor overheats. 
The motor is designed to run hot, but should it overheat it has an internal thermal overload 
protector that will shut it down until the motor has cooled, and then it will reset automatically.  
If the motor overheats, wait until it has cooled and restart. If the motor shuts down consistently 
check for the reason. Typical reasons are dull cutting tools, the motor cooling fan being 
clogged or faulty, the motor cooling fins are clogged, overfeeding the job, and excessive 
ambient temperature. 
 
Squeaking noise. 
1. Check that the motor cooling fan is not contacting the fan cover. 
2. Check the bearings. 
3. Check the drive belt is tensioned correctly. 
 
Spindle slows down during a cut. 
1. Dull cutting tools. Replace the tool or have it re-sharpened. 
2. Feeding the wood too fast. Slow down the feed rate. 
3. Oil or dirt on the drive belt. Clean or replace the drive belt. 
4. Drive belt loose. Re-tension drive belt.  



 

 

34 

 
 
Machine vibrates.  
1. Machine not level on the floor. Re-level the machine ensuring that it has no movement. 
2. Damaged drive belt. Replace the belt. 
3. Job is not balanced. Change to slower speed and/ or balance the job.  
4. Damaged pulley. Replace the pulley. 
5. Worn spindle bearing. Replace the bearing.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

35 

 

Electrical drawing.

 
 

 

 
 
 
 
 
 
 
 
 
 
 
 



 

 

37 

 



 

 

38 

REVO  18│36  LATHE 
Index Part Number Item Description Specification Qty 
1 PLAREVO1836-101 Bed 

 
1 

2 PLAREVO1836-102 Spindle Pulley 
 

1 
3 PLAREVO1836-103 Spring 

 
1 

4 PLAREVO1836-104 Spindle Lock Plunger 
 

1 
5 PLAREVO1836-105 Locking Collar 

 
1 

6 PLAREVO1836-106 Bearing Nut 
 

1 
7 PLAREVO1836-107 Door 

 
1 

8 PLAREVO1836-108 Tailstock 
 

1 
9 PLAREVO1836-109 Motor Pulley 

 
1 

10 PLAREVO1836-110 Motor Plate 
 

1 
11 PLAREVO1836-111 Headstock Locking Handle 

 
1 

12 PLAREVO1836-112 Headstock 
 

1 
13 PLAREVO1836-113 3" Faceplate 

 
1 

14 PLAREVO1836-114 Clamp Bolt 
 

3 
15 PLAREVO1836-115 Sleeve 

 
2 

16 PLAREVO1836-116 Rubber Sleeve 
 

2 
17 PLAREVO1836-117 Knob 

 
1 

18 PLAREVO1836-118 Headstock Adjusting Plate 
 

1 
19 PLAREVO1836-119 Clamp 

 
2 

20 PLAREVO1836-120 Lock Handle 
 

1 
21 PLAREVO1836-121 Control Panel 

 
1 

22 PLAREVO1836-122 Handwheel 
 

1 
23 PLAREVO1836-123 Motor 2HP 

 
1 

 
 

 24 PLAREVO1836-124 Spur Center 
 

1 
25 PLAREVO1836-125 Spindle 

 
1 

26 PLAREVO1836-126 Index Stud 
 

1 
27 PLAREVO1836-127 Index Shaft 

 
1 

28 PLAREVO1836-128 Index Bracket 
 

1 
29 PLAREVO1836-129 Spring 

 
1 

30 PLAREVO1836-130 Spring 
 

1 
31 PLAREVO1836-131 Index Plate 

 
1 

32 PLAREVO1836-132 Disc, Spindle Lock 
 

1 
33 PLAREVO1836-133 Index Bolt 

 
1 

34 PLAREVO1836-134 Index Knob 
 

1 



 

 

39 

35 PLAREVO1836-135 Tool Rest Support Base 
 

1 
36 PLAREVO1836-136 Cord Holder 

 
1 

37 PLAREVO1836-137 Tool Rest Locking Handle 
 

1 
38 PLAREVO1836-138 12" Tool Rest 

 
1 

39 PLAREVO1836-139 Leg 
 

2 
40 PLAREVO1836-140 Lock Handle 

 
1 

41 PLAREVO1836-141 Handwheel 
 

1 
42 PLAREVO1836-142 Quill 

 
1 

43 PLAREVO1836-143 Tailstock Locking Handle 
 

1 
44 PLAREVO1836-144 Live Center Assembly 

 
1 

45 PLAREVO1836-145 Tailstock Adjusting Plate 
 

1 
46 PLAREVO1836-146 Lead Screw 

 
1 

47 PLAREVO1836-147 Stop Bolt 
 

3 
48 PLAREVO1836-148 Key 

 
1 

49 PLAREVO1836-149 Quill Lock Sleeve 
 

1 
50 PLAREVO1836-150 Tool Caddy 

 
1 

51 PLAREVO1836-151 Knockout Rod 
 

1 
52 PLAREVO1836-152 Braking Resistor Cord 

 
1 

53 PLAREVO1836-153 Lock Handle 
 

1 
54 PLAREVO1836-154 Control Box 

 
1 

55 PLAREVO1836-155 Control Cord 
 

1 
56 PLAREVO1836-156 Tailstock Tool Caddy 

 
1 

57 PLAREVO1836-157 Hex Cap Screw M6x6 4 
58 PLAREVO1836-158 Door Hinge 

 
1 

59 PLAREVO1836-159 Speed Knob 
 

1 
60 PLAREVO1836-160 Rubber Sleeve 

 
2 

61 PLAREVO1836-161 Rubber Bushing 
 

1 
62 PLAREVO1836-162 Bottom Cover 

 
1 

63 PLAREVO1836-163 Inverter 220V 
 

1 

  64 PLAREVO1836-164 Braking Resistor 
 

1 
65 PLAREVO1836-165 Screw M4x12 1 
66 PLAREVO1836-166 Digital Readout 

 
1 

67 PLAREVO1836-167 Digital Readout Sensor 
 

1 
68 PLAREVO1836-168 Screw M3x20 2 
69 PLAREVO1836-169 Control Pot Assembly 

 
1 

70 PLAREVO1836-170 ON/ OFF Switch 
 

1 



 

 

40 

71 PLAREVO1836-171 Emergency Stop 
 

1 
72 PLAREVO1836-172 Spacer 

 
2 

73 PLAREVO1836-173 Fwd/Rev Switch 
 

1 
74 PLAREVO1836-174 Relay 220V 

 
1 

  75 PLAREVO1836-175 Ball Bearing 6205LLU 1 
76 PLAREVO1836-176 Ball Bearing 6207LLU 1 
77 PLAREVO1836-177 Pillar 

 
2 

78 PLAREVO1836-178 Index Label 
 

1 
79 PLAREVO1836-179 Index Indicator 

 
1 

80 PLAREVO1836-180 Power Cord 220V 
 

1 

  81 PLAREVO1836-181 Knob 
 

1 
82 PLAREVO1836-182 Leveling Foot 

 
4 

83 PLAREVO1836-183 Bushing 
 

1 
84 PLAREVO1836-184 Wave Washer 6205 1 
85 PLAREVO1836-185 Key 6x6x30 2 
86 PLAREVO1836-186 Key 8x7x25 1 
87 PLAREVO1836-187 Key 8x7x60 1 
88 PLAREVO1836-188 E-Ring E19 2 
89 PLAREVO1836-189 E-Ring E15 4 
90 PLAREVO1836-190 E-Ring E5 1 
91 PLAREVO1836-191 C-Ring R22 1 
92 PLAREVO1836-192 Socket Head Cap Screw 1/4-20UNCx1" 1 
93 PLAREVO1836-193 Hex Cap Screw 3/8-16UNCx1/2" 1 
94 PLAREVO1836-194 Socket Head Button Screw M8x20 2 
95 PLAREVO1836-195 Socket Head Cap Screw 3/8-16UNCx1" 1 
96 PLAREVO1836-196 Knob 

 
1 

97 PLAREVO1836-197 Socket Head Cap Screw 5/16-18UNCx1" 8 
98 PLAREVO1836-198 Set Screw 5/16-18UNCx3/8 2 
99 PLAREVO1836-199 Set Screw M8x6 4 
100 PLAREVO1836-1100 Set Screw M4x4 2 
101 PLAREVO1836-1101 Set Screw 1/4-20UNCx1/4 3 
102 PLAREVO1836-1102 Key 5x5x50 1 
103 PLAREVO1836-1103 Screw M4x15 2 
104 PLAREVO1836-1104 Screw M3x8 8 
105 PLAREVO1836-1105 Phillips Flat Head Screw M3x8 2 



 

 

41 

106 PLAREVO1836-1106 Phillips Flat Head Screw M6x16 4 
107 PLAREVO1836-1107 Screw M3x4 2 
108 PLAREVO1836-1108 Motor Cord 

 
1 

109 PLAREVO1836-1109 Flat Washer D3xD8x1t 2 
110 PLAREVO1836-1110 Nylon Insert Lock Nut M18x2.5 3 
111 PLAREVO1836-1111 Hex Nut 3/8-16UNC 4 
112 PLAREVO1836-1112 Flat Washer D10xD23x2t 7 
113 PLAREVO1836-1113 Flat Washer D8xD18x2t 14 
114 PLAREVO1836-1114 Lock Washer 5/16" 12 
115 PLAREVO1836-1115 Lock Washer 3/8" 5 
116 PLAREVO1836-1116 Phillips Flat Head Screw 3/8-16UNCx3/4" 4 
117 PLAREVO1836-1117 Strain Relief 7N-2 3 
118 PLAREVO1836-1118 Strain Relief SB2F-1 1 
119 PLAREVO1836-1119 Set Screw 1/4-20UNCx3/8 1 
120 PLAREVO1836-1120 Socket Head Button Screw M8x25 1 
121 PLAREVO1836-1121 Socket Head Button Screw M8x45 1 
122 PLAREVO1836-1122 Socket Head Cap Screw 5/16-18UNCx1/2" 3 
123 PLAREVO1836-1123 Poly-V Belt PJ8-190 1 

124 PLAREVO1836-1124 Set Screw 
3/16-
24UNCx3/16 2 

125 PLAREVO1836-1125 Set Screw 5/16-18UNCx1/4 1 
126 PLAREVO1836-1126 Socket Head Button Screw 3/8-16UNCx5/8" 2 
127 PLAREVO1836-1127 Screw M3x12 2 
128 PLAREVO1836-1128 Spacer 

 
2 

129 PLAREVO1836-1129 Handle 
 

2 
130 PLAREVO1836-1130 Sensor Bracket 

 
1 

131 PLAREVO1836-1131 Phillips Flat Head Screw M3x4 4 
132 PLAREVO1836-1132 Knob 

 
1 

133 PLAREVO1836-1133 Screw M3x4 1 
134 PLAREVO1836-1134 Screw M3x10mm 3 
135 PLAREVO1836-1135 Clamp 

 
1 

136 PLAREVO1836-1136 Handle, Faceplate 
 

1 
137 PLAREVO1836-1137 Logo Plate 

 
1 

138 PLAREVO1836-1138 Strain Relief 6N-4 4 
139 PLAREVO1836-1139 Bracket 

 
1 

140 PLAREVO1836-1140 Thimble 
 

1 
141 PLAREVO1836-1141 Socket Flat Head Screw M3x8 1 
142 PLAREVO1836-1142 Cord Holder 

 
1 



 

 

42 

143 PLAREVO1836-1143 O-Ring P29 1 
144 PLAREVO1836-1144 Speed Label 

 
1 

145 PLAREVO1836-1145 Cap 
 

4 
146 PLAREVO1836-1146 Socket Head Button Screw 1/4-20UNCx3/8" 8 
147 PLAREVO1836-1147 Headstock Bracket 

 
1 

148 PLAREVO1836-1148 Socket Head Cap Screw 
3/8-16UNCx1-
1/4" 2 

149 PLAREVO1836-1149 Tailstock Bracket 
 

1 
150 PLAREVO1836-1150 Socket Head Cap Screw 3/8-16UNCx3/4" 2 
151 PLAREVO1836-1151 Magnet 

 
1 

152 PLAREVO1836-1152 Screw M4x6 2 
153 PLAREVO1836-1153 Hex Nut M4x0.7 1 
154 PLAREVO1836-1154 Braking Resistor Cover 

 
1 

 

 
 
 
 
 
 
 
 
 
 
 



 

 

43 

 
Optional Headstock Guard 

Index Part Number Item Description Specification Qty
1 PLAREVO1836-201 Plunger   1 
2 PLAREVO1836-202 Retaining Collar   2 
3 PLAREVO1836-203 Guard   1 
4 PLAREVO1836-204 Set Screw 1/4-20UNCx1/4" 2 

 
 
 
 
 
 
 



 

 

44 

 
 
 
 



 

 

45 

 
 
 
 

Optional 20" Bed Extension with Riser Block and Tool Rest Extension 
Index Part Number Item Description Specification Qty

1 PLAREVO1836-301 20" Bed Extension   1 
2 PLAREVO1836-147 Stop Bolt   2 
3 PLAREVO1836-195 Socket Head Cap Screw 3/8-16UNCx1" 3 
4 PLAREVO1836-304 Riser Block   1 
5 PLAREVO1836-305 Riser Block Locking Handle   1 
6 PLAREVO1836-306 Riser Block Adjusting Plate   1 
7 PLAREVO1836-119 Clamp   1 
8 PLAREVO1836-114 Clamp Bolt   1 
9 PLAREVO1836-115 Sleeve   1 
10 PLAREVO1836-116 Rubber Sleeve   1 
11 PLAREVO1836-1145 Cap   1 
12 MPAREVO1836-189 E-Ring E15 4 
13 PLAREVO1836-185 Key 6x6x30 1 
14 PLAREVO1836-194 Socket Head Button Screw M8x20 1 
15 PLAREVO1836-315 Socket Head Button Screw M8x50 1 
16 PLAREVO1836-199 Set Screw M8x6 2 
17 PLAREVO1836-1110 Nylon Insert Lock Nut M18x2.5 1 
18 PLAREVO1836-1114 Lock Washer 5/16" 2 
19 PLAREVO1836-319 Tool rest Extension   1 
20 PLAREVO1836-320 Socket Head Button Screw 3/8-16UNCx1-1/4" 1 
21 PLAREVO1836-1115 Lock Washer 3/8" 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

46 

 
 
 
 

 
Optional 12" Swing-Away Extension 

Index Part Number Item Description Specification Qty 
1 PLAREVO1836-401 12" Bed Extension   1 
2 PLAREVO1836-402 Draw Latch Assembly   1 
3 PLAREVO1836-403 Hinge   1 
4 PLAREVO1836-404 Pin   2 
5 PLAREVO1836-147 Stop Bolt   1 
6 PLAREVO1836-406 Socket Head Cap Screw M6x12 4 
7 PLAREVO1836-407 Phillips Flat Head Screw M5x12 5 
8 PLAREVO1836-320 Socket Head Button Screw 3/8-16UNCx1-1/4" 2 
9 PLAREVO1836-409 Set Screw 3/16-24UNCx3/8" 4 

 
 
 
 
 



 

 

47 

 
 

Optional Comparator 
Index Part Number Item Description Specification Qty

1 PLAREVO1836-501 Center   2 
2 PLAREVO1836-502 Lock Handle   2 

 
 
 
 
 
 
 
 
 



 

 

48 

 

 
Optional Industrial Flood Light 

Index Part Number Item Description Specification Qty
1 PLAREVO1836-601 Work Light   1 
2 PLAREVO1836-602 Screw M4x15 4 

 
 
 
 
 
 
 
 
 
 



 

 

49 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

50 

Optional Inverter for Vacuum 
Index Part Number Item Description Specification Qty

1 PLAREVO1836-801 Connecting Shaft   1 
2 PLAREVO1836-802 Vacuum Adaptor Body   1 
3 PLAREVO1836-803 Cover    1 
4 PLAREVO1836-804 Vacuum System Box   1 
5 PLAREVO1836-805 Plate   1 
6 PLAREVO1836-806 Vacuum Generator Bracket   1 
7 PLAREVO1836-807 Vacuum System  Bracket   1 
8 PLAREVO1836-808 O-Ring P14 1 
9 PLAREVO1836-809 Vacuum Generator   1 
10 PLAREVO1836-810 Silencer   1 
11 PLAREVO1836-811 L-Type Fitting   1 
12 PLAREVO1836-812 Air Flow Regulator   1 
13 PLAREVO1836-813 Quick Release Fitting   1 
14 PLAREVO1836-814 Pressure Vacuum Gauge   1 
15 PLAREVO1836-815 Gauge Fitting   1 
16 PLAREVO1836-816 Vacuum Switch   1 
17 PLAREVO1836-817 H-Type Fitting   1 
18 PLAREVO1836-818 Flat Type Silencer   1 
19 PLAREVO1836-819 T-Type Fitting   1 
20 PLAREVO1836-820 Straight Fitting-Female   1 
21 PLAREVO1836-821 Ball Bearing 6003ZZ 1 
22 PLAREVO1836-822 Screw M4x30 2 
23 PLAREVO1836-823 Air Hose   1 
24 PLAREVO1836-824 Screw M2.5x5 3 
25 PLAREVO1836-825 Set Screw M5x5 2 
26 PLAREVO1836-826 Hex Nut M12 1 
27 PLAREVO1836-827 Socket Head Cap Screw 5/16-18UNCx1/2" 4 
28 PLAREVO1836-1113 Flat Washer D8xD18x2t 4 
29 PLAREVO1836-829 Screw M4x10 6 
30 PLAREVO1836-830 Flat Washer D1/2"xD26x2.5t 1 
31 PLAREVO1836-831 Quick Fitting- Inlet   1 

 
 
 
 
 
 



 

 

 



 

 

52 

 

Optional Deluxe Wheel System 
Index Part Number Item Description Specification Qty

1 PLAREVO1836-901 Support Bracket-Right   2
2 PLAREVO1836-1115 Lock Washer 3/8" 24
3 PLAREVO1836-195 Socket Head Cap Screw 3/8-16UNCx1" 24
4 PLAREVO1836-904 Support Bracket-Left   2
5 PLAREVO1836-905 Nylon Insert Lock Nut M8x1.25 6
6 PLAREVO1836-906 Support Bracket   2
7 PLAREVO1836-907 Socket Head Cap Screw M8X45mm 2
8 PLAREVO1836-1146 Socket Head Button Screw 1/4-20UNCx3/8" 8
9 PLAREVO1836-909 Spacer   4

10 PLAREVO1836-910 Cylinder   2
11 PLAREVO1836-911 Nylon Insert Lock Nut M10x1.5 4
12 PLAREVO1836-912 Support Bracket   2
13 PLAREVO1836-913 Bushing   2
14 PLAREVO1836-914 Socket Head Cap Screw M10x35mm 4
15 PLAREVO1836-915 Connecting rod   2
16 PLAREVO1836-916 Bushing   2
17 PLAREVO1836-917 Foot Brake   2
18 PLAREVO1836-918 Socket Head Cap Screw M8X30mm 2
19 PLAREVO1836-919 Bushing   2
20 PLAREVO1836-920 Socket Head Cap Screw M8X50mm 2
21 PLAREVO1836-199 Set Screw M8x6 8
22 PLAREVO1836-922 Spacer   4
23 PLAREVO1836-923 Rod   2
24 PLAREVO1836-924 Nut 1/2"-12UNC 4
25 PLAREVO1836-925 Flat Washer 1/2" 4
26 PLAREVO1836-926 Caster   4
27 PLAREVO1836-927 Support Bracket   2

 
 
 
 
 
 
 
 



 

 

53 

 
 

Optional 3" Riser Blocks 
Index Part Number Item Description Specification Qty 

1 PLAREVO1836-701 3" Riser Blocks   2 
2 PLAREVO1836-702 Socket Head Cap Screw 3/8-16UNCx3-1/2" 4 
3 PLAREVO1836-1115 Lock Washer 3/8" 8 
4 PLAREVO1836-1146 Socket Head Button Screw 1/4-20UNCx3/8" 4 
5 PLAREVO1836-705 Support Bracket   2 
6 PLAREVO1836-706 Support Bracket   2 
7 PLAREVO1836-707 Socket Head Cap Screw 3/8-16UNCx3/4" 8 

 




